5" TOR0 COLT

Price 25 cents SERIAL NOS, 10719-1500 AND UP




COPYRIGHT MCML1IX BY
TORO MANUFACTURING CORPORATION



Ref. No. Ref. No.
No. Part No. Description Used No. Part No. Description Used
112-3770 Main Frame 1 57|D-219 Upper Spherical
2|/3-1146 | Side Plate, Left 1 Washer 4
313253-4 Lockwasher, 5/16" 58|D-218 Lower Spherical
Reg. 20 ’ Washer 4
4/3-1145 | Side Plate, Right 1 59(2-3940 |Roller Section 4
5/4-8350 Bolt, Wheel Spindle 2 60|3256-33 | Washer 5
6/3272-18 | Cotter Pin 2 61{2-3820 Platform 1
7|3256-28 | Washer, 3/4"SAE 2 62{2-3590 = |Chrome Cal, Center | 1
8/4-8360 | Spacer 2 63]2-4011 | Bumper Chrome
9iD-342 Washer 2 Cal, Left 1
10{4-7720 | Tire 2 64|2-4012 | Bumper Chrome
11{1-5829 | Wheel w/Bush. Cal, Right 1
Ref. 12 2 65|3290-172 | Special Nut 1
12/256-32 | Bushing 4 66{32104-27 [ Screw, #10 x 5/8"
13{3-1140 | Spindle 2 Self Tap 7
14|3-1131 Washer 4 67)1-4999 Bed Bar Assy. , Incl.
15(3-1144 Wheel Cover 2 Ref.70,71,74 &111 1
16(2-3122 | Reel Pinion, Right 1 68|3-1466 | Bed Knife 1
17/2-3620 | Drive Dog 2 69/1-8259 |Bed Knife & Bar
18|3253-6 | Lockwasher, 7/16" Assy. 1
Reg. 2 70132133-4 |Set Screw 1
19(3220-4 | Nut,7/16"N. F.Jam 2 71132121-12 | Pin 2
20(2-3121 | Reel Pinion, Left 1 72]255-6 Ball, 1/2" Dia. 2
21|2-1132 | Bearing Holder, Outer| 2 73|3290-50 |Rivet, Bed Knife 9
22(32120-39| Snap Ring 1 74(32146-4 |Nut, 5/16"N. F. Stop 1
23|251-127 | Reel Bearing 2 75(2-3630 Engine Mounting
24|2-1133 | Bearing Holder, Inner| 2 Slide 4
25(4-7630 | ReelDrive Sprocket 1 76|4-8600 |ChainGuard, Front 1
26(32121-34{ Pin 1 77(4-8590 |[ChainGuard, Rear 1
27|3-1174 | Reel Assembly 1 78|3258-19 |Screw, 5/16"N.F. x
28|3210-1 | Screw, 5/16"N.F. x 1-3/8" 1
1/2" : 12 79(3253-3 |Lockwasher,1/4'"Reg.| 3
29{271-66 Drive Belt 1 801{2-3850 Cover,Countershaft 1
30/4-9210 | Drive Pulley 1 81(2410-8 Plug Button 1
31{3246-3 | Set Screw 1 821221-108 |Engine Assembly 1
32|256-34 | Bushing 2 83|1-6339 Lift Handle 1
33{1-4789 | Countershaft Housing 84(4-9930 Bracket, Lift Handle 1
w/Bush. Ref. 32 1 85|323-6 Screw, 3/8"N.C.x1" | 1
34|3257-5 | Key 1 86(32146-2 |Nut, 3/8'N.C. Stop 1
35/2-3890 | Co-Shaft & Sprocket 87/3210-8 |Screw, 5/16"N. F. x
Assy. 1 1-1/2" 4
36{2-3240 Drive Chain 1 8812-3550 Bracket,Clutch Fork |1
* 12710-1 | Connecting Link 1 89(2-3540 |Shift Fork 1
37(3256-23 | Washer, 5/16"SAE 8 90(3210-13 |Screw,5/16"N. F.x3" |1
38/3219-2 | Nut,5/16'N. F. Full 6 91{32146-4 |Nut,5/16"N. F. Stop 1
39(2-3732 | Side Plate Cover, 92{32104-24 |Screw,#10-24x1/2" 1
Right 1 93{3256-14 |Washer, #10 SAE 1
40|2-3731 Side Plate Cover, 94(321-10 Screw, 1/4"N.C. x
Left 1 1-3/4" 1
41|32143-6 | Screw, 10-24 x 95(1-7449 Clutch Assy., Incl.
1-1/8" 4 Refs. 96 thru 110 1
42|3-0187 Spacer 2 96(1-7279 Slip Ring Assy. 1
43|3290-171| Special Nut 6 97|301-1 Oil Cup 1
44|2-3580 | Stud 2 98|3250-4 |Screw,#8-32x5/8" 2
45|3256-24 | Washer, 3/8""'SAE 4 99|3296-1 |Nut, #8-32 2
46|3253-21 | Lockwasher, 3/8" 100{3-0195 |Clutch Body 1
Med. 2 101|4-8620 Washer 1
47|3219-3 | Nut, 3/8" N, F. Full| 2 102(329-6 Screw,1/4"N. F. x1" | 1
48|3217-26 | Nut, 10-24 4 103|PH-11 Thrust Washer 1
49|3290-213] Spring Washer 6 104|PH-8 Outer Ball Race 1
50(3210-19 | Screw, 5/16"N.F. x 105(255-1 Ball 15
1-3/8" 2 106 |PH-12 Check Washer 1
51{2-3320 | Spacer 2 107 PH-103A |Inner Ball Race 1
52|3-1487 | Adj. Arm, Right 1 108(1-3989 |Sliding Flange &
53/3-1488 Adj. Arm, Left 1 Bushing 1
54(2-3950 Roller Shaft 1 109|PH-10 Idler Bushing 1
55(32121-16{ Pin 1 110(32120-30 | Snap Ring 1
56 PD-7 Adjusting Screw 4 111|2-3150 |Adjusting Bar 1

*Not Illustrated

INSIST ON

GENUINE TORO PARTS

FORM NO, 6988

3

-4




PARTS LIST
pl Description o
1/4-8370 Rider Frame
2|4-8251 Top Support
3|4-8252 Lower Support
4/3231-5 | Bolt,3/8"N.C.x13"Carr,
5{3256-24 | Washer, 3/8"Cut S.A.E.
6/3296-17 | Nut, 3/8" Stop
712-6900 Seat
8{3229-4 | Bolt, "N.C. x13"Carr.
9|3256-22 | Washer, $"'Cut S.A. E.
10{3296-8 | Nut, 3" Stop
11(4-8420 Handle Bar
12(235-12 Handle Grip

13{4-8430 - | Steering Clamp
14]3242-4 Screw, Set

15(256-93 Bushing

16{2-9610 Wheel Housing
17(241-45 | Wheel Assembly
18|4-8260 Spacer

19{2-9930 | Spindle

20(256-95 Bushing

21|3211-21 | Screw, 3/8"N. F.x43"
22{3220-3 | Nut, 3/8"N.F. Jamb
23(3253-21 | Lockwasher, 3/8"Reg.
24|4-8270 Foot Rest

25{4-8280 | Clamp

26(/4-8310 | Brake

27(2-1710 | Eye Bolt

28(3256-23 | Washer, 5/16"CutS.A E.
29(3230-6 | Bolt,5/16"N.C. x 2"
30/3296-31 | Nut, 5/16" Stop
31|3-1022 Throttle Control Assy.
32|32104-13 Screw, 3/8"Self Tap
3313-1023 | Clutch Control Assy.
35|CU-276 | Clip :
36(3251-4 | Screw, 10-24x3""Mach.
37/3253-12 | Lockwasher, #10
38/32103-2 | Wing Nut

39(3254-2 | Lockwasher, 5/16"Int.
41(218-180 | Clip, Throttle Cable
43(4-8450 | Spring

44|4-8380 Decal

—_ e DD b e b e e e R DD R DD ke e e b D ke DD e DI e = N R B R R R e e e

INSIST ON GENWUINE TORO PARTS

LITHO IN U.S.A,



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 


